356

Model 644 Prior to S/N 9662906
Model 646 Prior to S/N 9663323
Compact Wheel Loaders

Parts Catalog 1259




MODEL 644 PRIOR TO S/N9662906

MODEL 646 PRIOR TO S/N9663323

COMPACT WHEEL LOADERS

PRICE $1.50 Parts Catalog No. 1259

Hi-Liter 2500 7-74 *™W*
VaA




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

TRACTOR MODEL AND
SERIAL NUMBER

‘ D L SERIAL ENGINE MODEL, SERIAL
AND ICATION AND SPECIFICATION

NUMBER 646
PU

ENGINE MODEL DESIGNATIONS

TRACTOR MODEL DES@X‘YRONS

644 WHEE QADER

K-321-A C19028 Engine

646 WHE\MOADER CCKA-MS C17626 Engine

When using this catalog, notice the reference to
serial numbers of various components noted here and
SERIAL NUMBERS listed in the “‘description’” copy. By referring to

correct serial numbers, proper parts identification
will be assured.




GENERAL INFORMATION

Indexes

This parts Catalog is arranged for easy identification of
Genuine CASE Service Parts. An alphabetical index is
provided at the front of this Catalog to locate the major
groups or assemblies. A numerical index at the rear of the
Catalog gives ‘the part numbers and the pages on which
they are described.

Hlustrations

All parts are illustrated in “Exploded Views” which
show the individual parts in their normal relationship to
each other. Reference numbers are used in the illustra-
tions. These numbers correspond to those in the “Refer-
ence Number” column and are followed by the part
number, description and quantity required.

Indented Descriptio

Indented parts in the descriptive list are a part of the preceding assefbly
The quantity shown in the “Number Required” column is the
In this case the quantity show

indented in descriptive list.

Orders

Orders should plainly specify correct part number, full
description, quantity required, machine model and engine
model, machine and engine serial numbers, method of
shipment and shipping address.

Changes

When changes to the machine make it necessary,
revised pages for this book will be issued. The revised
pages will be issued with the same page number as those
they replace and the “issue’” number and date will be
advanced.

It is imperative that revised Parts Book pages be in-
serted into their respective Parts Books as soon as received.
Failure to do so will lead fusion and defeat the
purpose of the book.

Q
©
@\\o

ub-assembly.
of parts used on a machine except where parts are
mber required for the preceding assembly or sub-

assembly.
O
REF. PART NO. DES @ REQ'D
A 55159 CYLIND A FEArSTEEIING « v v o v v e v e st st 1
28 A 56208 S SY -rearcylinder . ... .. ittt it i e e e 1
29 A 55956 % G - adjusting, SOCKET @ssy . -« v v v v v et n s e v st e 1
30 A 55957 EAT -socketball . v v vt n ittt i et s n e s 2
31 A 56210 SPRING -SOCKEt & v v i v vt v et e e eneanssmansaaasansnnes 1
32 A 56209 @ SEAT - socketspring. . . ........ ittt e e 1
33 G 45175 CLAMP ASSY -SOCKET @SSY « + v e v o v v e vnnnvans e s sassaansnsnn 1
16- 836 BOLT-1/2"x2-1/4" N F.heX. .« v v v vt i vt eaeennnannnes 1.
34 132- 104 PIN -cotter, 3/16 X 3" o v it et e ittt s tcaea e sansnsan 1
35 A 55889 STUD - ball, socket &cylinder . .. ... u o inin it iaas e 2
36 13- 410 BOLT-1/4" xB/8 " N.C.,heX. . . vt vt e it iasnssasaaananens 4
37 92- 4 LOCKWASHER - 1/4" SAE . . . . it ittt it i er s s s 4

Terms ““Right Hand” and ‘“’Left Hand"”

“Right Hand’' and “‘Left Hand" sides of this machine are determined by standing at the rear of the unit and facing in the

direction of forward travel.



ALPHABETICAL INDEX .3
KOHLER ENGINE SECTION '

644 644
Page Page
AirCleaner . . ... ittt i e it e ei et 19 Filter, Breather . . ... ... ... .. uern.n 7
Battery . ... i e e e e e 65 Flywheel . ... ... ... e, 11-13
Belt, Starter-Generator . ... .........0c0uv... 15 Fuel PUMp . ..o it e e e e e e e 21-23
Breather, Crankcase . ...........covuvur... 7 Fuel Strainer. .. ......... ... .. .. ... .. 23
Camshaft . ......... ... i, 7 Fuel System . . ... ... ... .. 23
Carburetor . ... ...ttt i 21-23 Gasket Kits. .. ..ottt i i e e 1113
ConnectingRod. .. ............civiuvunn. 9 GOVErNOr & ot e e e 17
Crankshaft . . ....... ... iiiinnnnan. 9 Muffler ... ... . i it i 5
Cylinder Block. . . . . v vi it et e e e e 11-13 OilPan ... i e e e 11-13
CylinderHead . ... ............cvun... 11-13 PistON .« .. e e 9
Electrical System . . . . .................... 65-67 PTOCIutch. . . ..ot e e e e e e e 17-25
Engine Block & Spark Plug . ... ... . . .. 65
AttachingParts . . ................... 11-13 Starter-Generator. . . v o v v vttt e e 61-63
Exchanger,Heat ........................ 39-41 Tank, Fuel .. ... i it e e e 23
ExhaustSystem. .. ........... 0. 5 Throttle Linkage . .................... ... 17
Fan . . . e e 25 Valves . ........ :

ONAN ENGINE SECTION

Page @
AirCleaner . ... ......... ... ... Flyw X@
Blower Housing . . . .. ..............u..... Fu
Camshaft . ....... ... ............ . ...
Carburetor . ... ........ v, - %( ~starter
Crankshaft .. ..... ..... ... .............. LT

Electrical -engine. . . .. ................... il Pump
Engine Block & Attaching Parts Piston&Rods .. ........c.ui ... 89
Exhaust System ....._ .................. Points - breakercontact . ................. 99

Filter-oil. . ... ... Valves © .o o e e e, 91-93

Page
Axle,Front. . ............ @ Valve Control Linkage ................ 45
Axle, Rear . .........., % .......... 37 Hydraulics-Bucket . .. .........covvuunnn. 43
Baffles & Shrouds .. ... ./ NN ... ... .. 15 Cylinder, Arms .. ..........c0vuurun. 43-57
Brakes . ........... B/ 33 Cylinder,Bucket . . .........c...ouun.. 43-57
Bucket & Arms . ..... N~ ..o 35 Hoses, Lines & Fittings . . . ............. 43
Control-Speed, Hydraulic . ................. 45 Valve - BucketControl .. .............. 43-50
Decals .. ... e e 71 Valve Control Linkage. . . . ............. 47
Electrical System . ... ........ ... ... 65-67 Hydraulic Connections & Components for
Fenders . . ... .. i 29 LT-26 Three PointHitch . . .. ............. 81
Frame ..... ... .. ... i 27 HydraulicPTO Kit LT-16 & LT-17 .. .. .......... 75
Frame, Lift Rods and Arms for LT-26 .......... Hydraulic PTO Valve LT-16 & LT-17........... 77
Three PointHitch. . . ......... ... 79 Implement Lift, Hydraulic. . . ............... 59
F27 Hitch Adapter . . . . . oo oooeeeeee oo 81 INstrUmMeNtS. & . ot ettt e e e 65-67
) Lever - Range Selector . ................... 29
G!’l”e ................................ 27 Model D10 Wheel Weights __________________ 73
Ritch. ... 73 PTO CIULCR. « v v vveee e e e et e e e 25
Hood............cooiiiii L, 27 Seat, OPerator's. . oot e et e 29
Hydraulies- Tractor . .. ................... 39-41 Steering Wheel & Gear. . .. ..o oo oe e 31
Coupling, Pump Drive. . .............., 53 Tail Lamp ... ... .. i it 65
Hoses, Lines & Fittings . .. ............. 39-41 TOO BOX « v v voeooeee e, 29
Motor, Hydraulic Drive . . .............. 55 TransmIissioN . . . . .ottt e 37
Pump ..o 53 Weight Box. .. ........... ..., creamrans 13

Valve, Control. ... ...l 49 Wheels, Front & Rear . . . v v v v ennn .. Ceeen 33






I d

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

REF, PART NO.

1
2
3

CO-TJDU LN

C
C
61-

oNeXoNe]

61-
192-
C
111-
129-

18246
10372
510

18121
18215
18214
18250
512
45
18216
204
518

Priated in U.S.A,

EXHAUST SYSTEM=-644

DESCRIPTION

MUFFLER - exhaust «...

GASKET -~ exhaust - - .
SCREW - 5/16'" x 5/8" NC socket head

EXHAUST SYSTEM=-646

MUFFLER - exhaust
PIPE - exhaust, left

PIPE - exhaust, right ...

GASKET - exhaust
BOLT - 5/16" x 3/4" NC hex
LOCKWASHER - 5/16"

..........

® & 88 0 06 8 85806060000

® ® e o 00000

.
.
.
.
DD O DI e =

May 1974






CASE MODEL 644 AND 646 COMPACT WHEEL

REF, PART NO,

1 25- 104
2 92- 4
3 KO 275220
4 KO 275143
5 KO 231032
6 KO 235048
7 KO 235118
8 KO 235117
9 KO 235047
10 KO 235631
11 KO 275144
14 KO 235838
15 KO 235582
16 KO 230170
17 KO 235007-8
18 KO 235011
19 KO 235168
20 KO 230020
21 KO 240013
22 KOA235327
23 NSS

24 NSS

25 KOA235646
26 KO 232770
27 KO 275066
27 KO 275067
28 KO 235053
29 KO 230265

¢
@

Printed in U.S.A,

644 CRANKCASE BREATHER

LOADERS 7

DESCRIPTION REQ'D
NUT-1/4”NChex e e e s e s s s e s e s s e s s s s e s 1
LOCKWASHER-1/4" e e e s s s e s s cssesns ceses s 1
STUD - valve COVET + e o e o uo oo s e s s s s s e s e s e e 1
COVER - valve e s e s s s e s s P R e 1
SEAL - breather et s s cs s s s cenannse cessssssesase 1
GASKET - breather plate « e ¢ e o e e ccccecresccersnccsn 1
FILTER - breather e s e eecscs e s ssesenen s s oo s 1
BAFFLE - breather e« + s -+ s oo e s e s e a0 o . 1
REED - breather s e 8 e 608 s s as s eencssesascese s e 1
PLATE - breather e e cescccoccoeenn t s s e s s e e e 1
GASKET - valve cover t e s e s s s s e v e e e s e e v e e s e 1
64 4 CAMSHAFT AND VALVES
VALVE - exhaust «+cceceeee . . ssessssansvsss 1
VALVE -intake s s s ceee oo eN)e s 6 s 00 e s s s oo 1
INSERT - exhaust valve seat - N R I |
GUIDE - valve cesnsecccasssesnanaa 2
SEAT - valve spring - P es s s s es oo 2
SPRING - valve o+ c s\ e ®essscecsnsrcrcrcaccccce 2
ROTATOR - valve (F in pairs only) .- cecsses 2

iRENN\. JJececoececses “o s P A 4
c t e s s ss s e s s e st esscsse s 2
tececsscecseses eevssssass 1
...... D |
teeevnsececseannsse e P |
.......... cesnevecssaancecs 1
...... seececesscscsesss UAR
........ cesesnsssssseins UAR
Ceeisesseseseesseaniaie 1

s eeresarenenns T |

May 1974






CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 9

6 4 4 CRANKSHAFT,PISTON — CONNECTING ROD

REF. PART NO, DESCRIPTION REQ'D
1 NSS PISTON AND ROD ASSEMBLY (Std. size) e oo coeeee... P |
2 KO 236763 RING SET - piston (For oversize, see item 16) «........ 1
3 NSS RING - tOp COMpPression ««cseeeocesossoocecacs 1
4 NSS RING - 2nd compression (Includes expander) «.-.c.-. 1
5 NSS RING - oil (Includes expander) «+o .= «ceose S |
6 KOA237401 PISTON ASSEMBLY (For oversize, see item 15) ¢+« ccc e 1
7 KO 235811 RETAINER - piston pin  + e s e o oo csrcoccccccancns 2
8 KO 235803 PIN - piston « e« e I |
9 NSS PISTON «e:ossasssosescoes R |
10 KOA237344 CONNECTING ROD ASSEMBLY (For undersize, see item 18) .. 1
11 KO 235003 WASHER - special ce s e ceeessssseanesa 2
12 92- 6 LOCKWASHER - 3/8" ..... s e s s er s ecenaoe s aan «e 2
13 KO 236611 SCREW - cap, connecting rod ¢ oo cessees 2
14  NSS ROD - connecting -« s oo o voececcsen I |
15 KOA237403 PISTON ASSEMBLY - ,010" OVErsize .+eosecesecsosees 1
15 KO0A237404 PISTON ASSEMBLY - .020" oversize « ..« ...+ T |
15 KO0OA237405 PISTON ASSEMBLY - .030" oversize . |
16 KO 236764 RING SET - piston ,010" oversize Gt e e e e e A |
16 KO 236765 RING SET - piston .020" oversizex\as Ve « « =« - - D |
16 KO 236766 RING SET - piston 030" oversize )p=---- cee s escanenas . 1
17 KO 235868 PIN - piston .005" oversize e st s S |
18 C 18102 CONNECTING ROD AS BL L010" undersize s s s s o oo o o s 1
19 R 16287 OIL SEAL - crankshaf Roveeennn e r s s s e e s e R |
20 40035 BEARING - cranksna@ A Ceeeae. 2
21 W 5063-S KEY - 1/4" Sq. x ' np Coupling) «-.... e 1
22 K0OB237034 CRANKSHAFT g ) st s re s e e seee 1
23 A 27001 KEY - flat 3, I 6" x 1-3,8" (Flywheel) P |
24 C 18097 OIL SEAL kshaft front o« o e vee.n ceseseaneauaes 1
26 C 18095 WASHER e e b e e e e R |
26 131- 309 2 arsden 5/8 " NF oo v eveoa.n ee e e e 1
27 C 15060 ernal 1/2"ID  « e v e e v e . 2
28 KO 236504 Y e s e e et v et e . . 2
28 KO 236509 SER - 005" i e s e et e e e UAR
30  KOA236507 ASSEMBLY - counter balance « e e ve e e ees 2
31 KO 236506 (é @ BEARING - gear assembly  «o o oo o ovonen i e e 2
32 KO 2365 ACER - 010"+ e v e v o enn e e e e s s e ey s e e e 2
33 KO 23% SHAFT - counterbalance stub  « s e o v v v eraa e e ceas 2

<3

Printed in U.S.A, May 1974



10




sy,

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 1t

6 4 4 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO.

I DU W N

10
11
13
14
15
16
17
18
19
20
21
22
23
26
21
28
29
29
31
32
33
34
35
33
37
38
39
42
43
44

Printed in U,S,A.

KO0A236960
KO 235175
KO 270889
KO 236792
KO 236705
KO 237064
KOB237182

KOA237033-A

KO 230170

KO 235007-8

KO 230265
41- 18
113- 207
192- 21
KO 235025
KO 235026
192- 19
113- 6
KO 235353
173- 221
193- 26
KO 235350
C 14399
R 16287
40035
KO 235757
KO 235070
Ko 235815
192- 21
113- 207
C 18097
KO 235818
195- 545
131- 309
C 14954
A 2738
KO 2
C
C

DESCRIPTION REQ'D
FILLER TUBE + ccceeccecononnnsocsanas B |
BOLT - cylinder head special (Length 2-1/2") ceeeriaranaes 9
WASHER - cylinder head bolt « e e s e v v v s e et cecnnnn ... 10
HEAD - cylinder « s o s o s s o s 0 0o v D 1
GASKET - head s« cccooocsocens T |
GASKET -filler tube « c s s + s o v ¢ e s e 0 s e o e s osooooeocosn 1

BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,
piston, rod assembly, camshaft, valves, bearings and plate) . 1

BLOCK ASSEMBLY - cylinder, standard bore <+ cecves .. 1
INSERT - exhaust valVe o« e e c o oo eecceossss I |
GUIDE - valve ¢« ¢+« P T e 2
INSERT - intake valve « ¢ e o s e e s s e cosaseces oo 1

PLUG_expansjon .................. P |

BOLT - 3/8" x 1" NC hex plated  «svevv v ccreceneenen 4

LOCKWASHER - 3/8" plated «« s oo eeesccncneens. ee.. 4

GASKET - camshaft cover  + .« o« o oo oo T |

COVER - camshaft gear « . oo v oo o AN esoraoasoesson 1

LOCKWASHER - 14" plated  « « oW v oo n e o o e e 4

BOLT - 1/4" x 1, 2 NC plated T 4

GASKET - oil pan « - - Q .................. 1

SCREW - #10 x 7,16" round h(@ une .+ ... ce e e 3

LOCKWASHER - #10 intefmal tostH v v v v v v it v v oo e 7

BASE - oil pan » « ¢« -« X ....................... 1

PLUG - oil drain . N M |

OIL SEAL - crankshaft Xeal' o« ¢ ¢+ o e o s s 0 s s e e e s e e s e e 1

BEARING - ¢ran 1l et e e e s e e . 2

GASKET - shi1 e plate (3127 <0 .0 b e e S |

GASKET - shd % e e et i s et s e e e e s UAR

I T T T e 1

B plated o v v e v e s i e s e 4

NC pl"ltc(l ........................ 4

crankshaft front ¢ ¢ o ¢ o o o e o™ P |
.......................... 1

, - special, plated 21 327 ID xl 3 8 ODx 14" N |
KT~ special Marsden 5, 87 o« o v v v v oo P |
STICK ASSEMBLY = ¢ v 0 e 0 e v v 0 v F e I 1
O RING - dipstick =+ v o v v o v s v o v vt venecenannn o 1

STRAD - Lifting e o evooosvsocasenes e e 1

NIPPLE - 0il drain extension  « « s s s s st o v 0 c oo v oo v 1

GASKET - plug’oil drain e s s e s s s a e e s s e s e v e wees 1

May 1974



12




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 13

6 4 4 ENGINE BLOCK AND ATTACHING PARTS (CONTD.)

REF, PART NO. DESCRIPTION REQ'D
45 KO 237727 KIT - enginegasket and seal -« ccccecctcnccccncscccs 1
46 C 18097 SEAL - crankshaft front 0il ¢« « ¢« s cevssecssesseasee 1
47 R 16287 SEAL - crankshaft rear 0il ¢ .coeecevovrrsccancaes 1
48 B 59393 GASKET - fuel strainer bowl < ¢ e e e ers e ccecescess 1
49 KO 220174 GASKET - breaker cover «.e---.-.- cessssenesane ese 1
50 KO 235048 GASKET -breathel o« s co s e o essoes e s et e e aceens . 1
51 KO 275144 GASKET - VAlVE COVEL + o s s ceoseonseesoscancccena 1
52 KO 235025 GASKET - camshaft gear cover «esescoeeses S |
53 KO 235353 " GASKET - 0il pan ce s e s e s s e v s e s e s s asasssee e 1
54 KO 235757 GASKET - shim, bearing plate, .010" ............. «. B
54 KO 235070 GASKET - shim, .010" ... ccocetecccenns e ssssss UAR
55 KO 237306 GASKET - cylinder head «ecseeoesnnccccsnccccnse 1
56 A 72108 GASKET -~ fuel pump flange +.-ccecceecec.e. P |
57 A 72100 GASKET - carburetor flange <. .+ cccococecacesaess 1
58 KO 231032 SEAL - breather «..... e s e e s rt e eenecen o 1
59 KO 275341 GASKET - carburetor air horn « « « c c v o e e e o e e e e eee 1
60 KO R |

235057 GASKET - oil pan (Not used on @en

Printed in U.S.A.

May 1974



14




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 18

BAFFLES AND SHROUDS - 644

REF, PART NO. DESCRIPTION REQ'D -
1 C 10492 DEFLECTOR - engine air ..... cte s e resnensan P |
2 C 12603 CHANNEL - deflector .o eveaensn cereseeneasecnen 1
3 113- 6 BOLT -1/4"x1/2"NC hex +«ccas... cesesennes ees 2
4 KO 235955 BAFFLE - cylinder head ..... cesseenen s T |
5 KO 235368 BAFFLE - carburetor side air .. .e¢vcce v coceseasssne 1
6 KO 235207 PULLEY - engine starter  «.cccceveeccn.. ceesno . 1
7 C 14345 BELT - engine, starter - generator «..ccevveecacecacs 1
8 195~ 515 WASHER - 1/4" ..... s ecereseseseaanrsenane ces. 4
9 KO 235054 BAFFLE - cylinder «.c¢cecececen ce e . |
10 175~ 436 SCREW - 1/4" x 5/8" NC truss hd. ph1111ps ............ 4
11 KO 235951 HOUSING - BlOWEI' « s ossnsscocsosancncasss A |
13 192- 19 LOCKWASHER - 1/4" +.cocccnanan cissasasasssesens 10

BAFFLES AND SHROUDS - 646

1 C 18129 SHIELD - engine heat ...... . . . 1
2 182- 525 SCREW - #10 x 3/8" NF pan hd, 2
3 192- 18 LOCKWASHER #10 . .... \ 2
4  195- 513 WASHER - #10 . .. N 2
5 C 18385 SHIELD - heat, engine to\o 1
6  187- 484 SCREW - #10 x1/2" h 2

Printed in U.S.A, April 1972



16




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 17
CHOKE.THROTTLE AND GOVERNOR
REF, PART NO, DESCRIPTION REQ'D
1 C 18311 CONTROL - throttle (644) «=+ececececeacann eoosesees 17
1 C 18213 CONTROL - throttle (46) s sssvesevorsvosovssovesss 1
2 C 12224 HANDLE - throttle control, black « « ¢« s cr o v s v ereoonaaa 1
3 C 18312 CONTROL = choke (644) s s eovesessoonococes R
3 C 18271 CONTROL - choke (646) « ¢ e oo oo evecene ci s e q
4 C 14506 HANDLE - choke control, white 1
5 111~ 1 BOLT - 10-24 x 1/2" round head, square neck =+ =-+=*==*=*=-=--- 2
6 192- 18 LOCKWASHER - #10 Std, plated «=---c=*==ccecce-- s 2
7 129- 17 NUT - #10-24 plated =+ +-+vssvescostvetcrcscccecs 3
8 KOA237653 LEVER - governor ® s 8 s s 88 s s 0 s e P - 1
[¢] 15- 420 'BOLT-1/4”x1-1/4”NChex ....... teetete e reseas 9
19 195- 515 WASHER-1/4"p1ated R R I I I AR A A S cs e 9
11 25- 104 NUT-1/4"hex ....... ¢ e e 0 s 0. L N NI RS |
12 KO 235498 SPRING - governor =*=----* - I I I I I |
13 192- 19 LOCKWASHER - 1/4" plated s serrercrecrocsce |
14 C 18098 WASHER =« thrusSt s s e s e s ceseeseosnsasssasenss eoes 1
15 KO 275690 WASHER - Wavy s eccoaccecsscoe D |
16 KO 231052 CLAMP - SWivel, Wire eeoecesoymeoooscens ceeeeeen 1
17 KO 235086 LEVER - speed control  «« .« ... Ny eeesesesoccscese 1
18 KO 235085 SPACER - speed control bracke NP eesesossosncoces 1
19 KO 235084 BRACKET - high speed stop - ~ -------------- I |
20 129- 37 NUT - #10-32 hex (e c e s e s e cveasesss 2
21 192- 18 LOCKWASHER - 3/16" ated I R IR T |
22 A 10326 JOINT - ball oo s S renernsaneen e oo 1
23 KO 235277 ROD - throttle o « o/ a\eYs s ¢ ¢ o o s« T |
24 KO 235278 RING - retaining, tk od R N I I 1
25 KO 235476 BUSHING - govexf 0ss shaft «ecccerecerececne.n « 1
26 KQA235256-S SHAFT ASSE POVernor cross R A |
27 C 18103 BEARING - governor shaft e e o e cesecnv oo 1
28 KOA235743-8 7 - COVEINOT o= e oo e e e s oo cee s 1
29 KO 235125-S rstub  «eeee t e s s s s e s s e e s s e e 1
30 C 18099 ASHER NOr StOp Pin + e v oo o n e e 1
31 KO 231355 rstop eeeeen e e e e e e cies e 1
32 KO 235900 - throttle cable ees e et oot oneenen 1
33 KO 235603 Dracket o« c o s o seensccovecccssennssnses cees 2
34 KOA236919 KET -chokecable «-cccccececcceceerinnnssesns 1
35 169- 95 REW - #10 x 3/8" NC fillister head N L IR IR R A 1
O CLUTCH AND LINKAGE
1 C CLUTCH ASSEMBLY - less screen, 644 (repairs page 25) ++ -+« 1
1 4 CLUTCH ASSEMBLY - 646 (repairs page 25) esso v e eevee 1
2 C 679 HANDLE - clutch engaging « -« s e oo c e v e co oo “ e 1
3 C 14728 GRIP - clutch handle et e s s e as s e e e e e |
4 C 17681 ARM - clutch pivot c e s s e e s e se s s e s s e s e s 1
5 113- 113 BOLT - 5/16" x 7/8" NC hex cs s e e s aensne P |
6 192- 20 LOCKWASHER = 5/16" s ssvevecccan 1
7 195- 521 WASHER - 5/16" I |
8 195- 525 WASHER - 3/8" S eseseesescecssacessseressansecs |
9 132- 48 PIN - cotter 1/8"" X 1™ « e v e v s v e s o s annsaenn ceseseeses 2
10 C 18279 ROD-clutch (644) + e v s eesesoeeeccnonnarsanccnncs 1
10 C 18280 ROD - clutch (646) ««ccceee et s s e s e O |
11 C 16682 GUIDE - clutch Tod, 644 ¢ s e s e o oasenesososevoecanecs |
11 C 18825 GUIDE-ClutChTOd,646'°"'""""""' e v e e e i
12 113- 207 BOLT-3/8”Xl”N.C.heX°"'""'°""" ce e s e 2
13 195- 525 WASHER - 3/8 ceevsceccecrcvsonerorocnrces 2
14 131- 178 NUT - lock 3/8 " N.C.heX e e e e ovsvnvcccccnencn 2

Printed in U. S. A,




18




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 19

AIR CLEANER - 644

REF. PART NO. DESCRIPTION REQ'D
1 KOA235100 AIR CLEANER ASSEMBLY «¢ceccoceceecnen I I |
2 129- 409 NUT - wing 3/8" NC-ceccevceee «o- S |
3 NSS BASE - air cleaner (order KOA235100) -« cccecoeseen 1
4 NSS COVER - air cleaner (order KOA235100) « <<« .- seees 1
5 A 70090 ELEMENT - air cleaner e« -« e« eco cseesessaraes 1
6 KO 275341 GASKET - air horn e e csese s s e nes s s eaasesene e 1
7 177- 94 SCREW - #10 x 5/16'" NF fillister hd, «++ -2+ seesvee 3
8 195- 512 WASHER - 3/16" ceoesncecacccn ceeeersaanen P |
9 KO 237421 PRE-CLEANER (Optional) « « e ccoosstocecacccacenes .1

AIR CLEANER - 646

1 129- 900 NUT - wing #10 NF PRI R AT RN # o e e s s e e e s e se e « 1
2 195- 512 WASHER - #10 s v essccsosss T I |
3 C 18629 COVER - air cleaner =°cc=*=*=>+ (DB e\ s s s e s s e 1
4 A 70090 ELEMENT - air cleaner =****** AR + 1
5 C 18628 BASE - air clea_ner 2 e 8 s 800 o a\d\e cleee s e s s s s e 1
6 A 28077 Q" RING - 1-7/16" ID *=*c-"- @. 4o s s 8 0 s s s e 1
7 174- 222 SCREW - #10 x 2-1/4" N hd>mach, *<-=-****=°°*" 1
8 C 19170 CLAMP - air cleaner - %Q --------------- ceese 1
9  192- 17 LOCKWASHER - #10 - . ..... et rae e 1
10 129- 77 NUT - #10 NF square Nt /e o a8 00 e s s s s s aseasessaaa 1
11 KO 237421 PRE-CLEANER ( R R I R |
12 C 19169 HOSE - crankca ther....ovo0evee. T |

Printed in U,S,A. ‘ May 1974



- 29




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 21

CARBURETOR—-644

REF. PART NO, DESCRIPTION REQ'D
KOA23'7490 CARBURETOR ASSEMBLY - 644 ...... T {

1 KO 200380 SPRING - tension, idle adjust ....... P |

2 A 72092 SCREW -idleadjust +sesosvsvsvssccccscncasscsssl

3 KO 237489 NEEDLE - main fuel adjust ........... P ¢

4 KO 200383 SPRING - fuel adjust « .. vv vt ivveesossnseasasassl

5 KO 275231 NEEDLE -idleadjust « e s e cooveecccosecen B, 1

6 KO 200380 SPRING - idle adjust . ......... C e e es e e .1

7 A 72079 PIN - float ...... e |

8 A 72078 FLOAT - carburetor .....c.cccc... e e ccssssssnann 1

9 A 72080 BOWL - carburetor ............ O |

10 A 72084 SCREW AND GASKET ASSEM, - carburetorbowl ........ 1

11 A 172103 KIT - carburetor repair . ..c.eeceeeceeecns s e e .1

12 NSS INLET NEEDLE AND SEAT ASSEMBLY ..... PP |

13 NSS GASKET -boWL IingZ e e s e s ososnserosrnrnsvsosnal

14 NSS GASKET - bowl baffle « s s oo ee.en c e e s e P |

15 A 72083 GASKET - bowl screw . ...ee... O |

FUEL PUMP - @

1 KO 236387 KIT - fuel pump (for KOA236205)° .. ..... ceeeen S |
NSS VALVE ASSEMBLY e es e ch et iaaersansse 2
NSS GASKET -~ valve N7/ c v et e s eresasnseenal
NSS DIAPHRAGM Y it iereraan s e e e senn .1
NSS SPRING - dia « O |
NSS GASKET - et e ittt e e e e 1

2 A 72108 GASKET - mpmtg................. ...... .. 1

<

N\
R
Q
@@9
@g@

Printed in U,S,A, April 1972






CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 23

FUEL SYSTEM

REF. PART NO. DESCRIPTION REQ'D
1 KOA237490 CARBURETOR ASSEMBLY (Repairs page 21) *+++coe-0e ce 1
2 A 72100 GASKET - carburetor flange <<+ =*=-+--- M R 1
3 C 10678 ELBOW - fuel pump and carburetor ==+ ec=--.. srerees - 4
4 214- 251 CLAMP -~ hOoSe *+tcsoosccsans et e e et et s eeosanna . 4
5 C 15007 HOSE - carburetor 5_1/4n t s s sesesecnss reresssssseas ]
6 192- 20 LOCKWASHER 5/16n ..... PP e s et s s s s ecasens e ceee 2
7 113- 103 BOLT - 5/16" X1"NChex *secoveees e s e s 0 e s s e s s en e 2
8 KOA236205 PUMP - fuel, 644 (Repairs page 21) +s+sececeve RTINS |
9 71- 410 SCREW - 1/4'" x 5/8" NC fillister head <+sececccocssa. . 2
10 193- 60 LOCKWASHER - 1/4n L T R so e 2
11 KO 275341 GASKET - air horn -« « » S e s s e as st s ceesaanas eee 1
12 C 18274 HOSE - fuel line, return 77" ¢ --c oo rrsrressseeee ]
13 A 172108 GASKET - fuel pump mounting, all models .«.... S |
14 C 10657 ELBOW ASSEMBLY -fueltank s eesossossvacacaass |
15 C 14690 CUSHION - fuel tank te s sssenscecenae crssseesseass 2
16 C 18275 HOSE - fuel 1ine 52" (644) « « c e s s s s o s s e o noescoess S |
16 C 18273 HOSE - fuel line 54" (646) + <+ c.... N\ sesssesaceece 1
17 C 18133 TANK -fuel +cccceoeasen " esen e A R ceses 1
18 C 11529 CAP - fuel tank (Includes insert) - Q s ecssssetenanas 1
19 C 11545 INSERT - fuel cap s+ e+ o s 053 \0ehleeeeess P |
20 (o 18190 STRAP -~ fuel tank mountmg ees\boploe s 06 60ssscceococoecsce . 2
21 173- 215 SCREW -1/4x1/2" NC r hegd, machine, zinc plated ... 2
22  129- 504 NUT - square 1/4" NC Ve s e st eececenans cee 2

e

Printed in U.S.A, April 1972



24




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 28

CLUTCH ASSEMBLY (PTO)

REF. PART NO. DESCRIPTION REQ'D
C 18254 CLUTCH ASSEMBLY - less screen (644) « « o o e e e a0 s s srves 1
C 18255 CLUTCH ASSEMBLY ~ (646) + ¢ ¢ s c e o auenn- e ceee 1
1 C 15721 SCREEN - grass (644) ¢+ e v o s v s et tessnsanscnssncoses 1
2 C 18245 HUB - clutch (644) =+ <+« e oo oo N I O |
3 C 15718 PLATE - clutch (644) + e o eeeecennnennans B |
4 164- 40 SCREW - 5/16" x 3/4" NC flat head socket (644) « ...« e 2
5 193- 176 LOCKWASHER - 5/16" counter sunk ext, tooth (644) +«¢... 2
6 C 14291 DISC ~friction e« e s e oo e o cecoceces ssssssesessss 1
7 C 15515 WASHER - SPring s e e s ceceeansoacesaccenscas ees B
8 C 15557 WASHER - spacer .050 v e s et esoeeecccasncnssnns UAR
9 C 15719 PULLEY ~clutch e cc e eecceees P |
10 C 14295 BEARING - cam andpulley ++ccccececncnencons e 3
11 C 15556 WASHER ~ spacer 010 « s ¢ cececenncencosansnan .+ UAR
12 C 14293 CAM-clutch +cc o e v e v s oase s s e s e teesscecsnen 2
13 C 16786 SPRING -clutch  « e et s cee s oeeas s sesecessssaaas 2
14 C 18243 WASHER - SPacer s+« csccessccosscsoncccccsos ee 1
15 C 18244 SPACER -hub «« ... v e s s e s sessesssensens 1
16 O 2815N WASHER - 17/32" (644) « =« » -« N e rerrenresese 1
17 C 18242 BOLT - 1/2" x 3-1/8" NC hex, L. (644) -c-coveena - 1
18 C 17620 ARM - engaging, +cce+ee- N t e cssececncns 1
19 C 16616 FAN - cooling (644) .« Q. et s s e s oo P |
20  113- 207 BOLT - 3/8" x1" NCh 44) < e et ettt 4
21 192- 21 : LOCKWASHER - 3/8" s s s s R 4
22 C 17617 PLATE - clutch (6 s se e s eecesesacenaa . 1
23 193- 56 LOCKWASHER -@ ter sunk, ext, tooth (646) .+-... 2
24 164- 51 SCREW - 3/8" x4V Ne/flat head socket (646) «+ceveoeo. 2
25 C 18263 WASHER-s@é:}G) ........ teereresesssrensas 2
26 C 17618 Al ) s eeeccecesasacanan B |
27 C 18293 7-1/8"NChex (646) .+ v ceeeerecannns 1
C 19472  KIT ~stapShatt 844 « « v oo v oo S |
C 19876 e e et e eccassessnas 1

Printed in U,S, A, May 1974



26




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 27

HOOD.FRAME AND GRILLE

REF, PART NO, DESCRIPTION REQ'D
1 C 17534 FRAME - main (644) ,......... e |
1 C 17533 FRAME - main (646) ........c00eeuon- . |
2 C 17563 PAD - foot, LH. ......0i0ueeeco.. T |
2 C 18024 PAD - foot, RH, ......... cece e O |
3 113- 207 BOLT-3/8"X1"NCheX ....e0veeeeeeecscsonnneseasb
4 192- 21 LOCKWASHER - 3/8" ...... e e . -
5 195- 104 WASHER - 3/8" ..ttt enenesnnn csecenea et esana . 4
6 129- 103 NUT - 3/8"NCheX . ot cvvnnrrsoessnoneensnsneenans &
7 C 17598 TRAY - battery ... eeveveeocenas cesaen e cerrerreas l
8 C 16239 STRAP - battery hold down S 4 6 84 s e st e et s aseeseeesn .1
9 113- 102 BOLT 5/16" x3/4" NChex ....... cerreseessreeseas 4
10 C 19018 PIN -axlepivot .. ..c0veenen e et e e ceiansaaaneees .1
11 187- 1046 BOLT - 3/8" NC indented hex head .................... 1
12 219- 17 FITTING - lube ...... e |
13 C 17657 GRILLE - frame ... it teneeeoeecencoaseanns I |
14 C 18201 GRILLE - insert .. e uveueveons. 1
15 C 17656 PANEL - head light ............ 1
16 187- 1080 BOLT - 1/4" x 1/2" NC hex slotted, bl 7
17 C 17653 NUT - 1/4" tinnerman  ,,,.,,.. 7
18 113- 208 BOLT - 3,/8"" x 3/4" NC hex . 2
19 192- 21 LOCKWASHER - 3/8" . . 2
20 C 18193 BUMPER - rubber, HOOD . 3
21 C 17647 PANEL,- dash ...... \ 1
22 187- 1036 BOLT - 1,4" x 1, 2 NC h ' 4
23 C 17662 SUPPORT - grille , ~" 2
24 111- 340 BOLT - 3 8" x 3, 4" & ad aead, square 8
25  192- 21 LOCKWASHER - ONNy 1 rr ot s e s s s e s i e e a e e 8
26 129- 103 NUT~3,8"NC ................... ciieseeee. B
27 C 18003  HOOD - 644 (NN .t ittt it s ittt et e tsaenannna 1
27 C 18586 720 ) 7S 1
28 113- 412 4 NC hex (engine mounting) ..., ,..40.. 3
28 113- 410 1-1 27 NC hex (left front engine mounting) , ... 1
29  192- 23 R-12" i e B
30 129- 105 2 NC heX it e i i e et i et e e PR
30 131- 165 . Ock 1, 2" NC hex jam (left front engine mount) ., ... . e 1
31 C 18055 b “ee ‘s e e e C e e e 2
............................. ceeees 2

4

32 C 10898 Q. ~ o .
33 195- 52@ ASHER = 5, 164 v s v vt .

Printed in U,S.A, May 1974

a






CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 29

SEAT,FENDERS AND TOOL TRAY

REF, PART NO, DESCRIPTION REQ'D
1 C 17488 SUPPORT - seat, front .., ... ..coeeeuunees ceevesees 1
2 C 17485 SUPPORT - seat, Tear . .......cveceevecacencaes P |
3 113- 424 BOLT-l/Z"xl"NCheX ....... S e e v s s s s s e seee 2
4 113- 433 BOLT - 1/2" X 3/4" NCheX  © v v oo veveeecenenn cresas 2
5 192- 23 LOCKWASHER - 1/2" ., .,..000.. ceeeees Ceeeeeeea 4
6 C 16430 TRAY - tool S s e e e s ee s e neee s sanas ceereseecas 1
7 C 16429 PIN - seat hinge ,...... ce s e e s e et etcsaneena 1
8 C 18217 o P |
9 C 15410 CUSHION -~ rubber s 84 s e e s e csssen s ceen e e P -
10 195- 2021 WASHER- 5/16" x1-1/4" O.D. v v e v nuwnn Ceesaccaens 4
11 26~ 524 BOLT - 5/16" x1-1/2"NC heX .. v v vuwveensn. cerscses 4
12 C 14534 BUMPER -seat ..... c e e e se e 4 eascassccnssence 2
13 121~ 106 BOLT - 5/16" x1/2" NC hex flange . ........ Ceeeo s 14
14 C 17152 HINGE - seat .. ....c0teeerecnneenns R |
15 C 14728 GRIP - shift lever ,.... . 1
16 C 17456 FENDER- L.H. .. .. ¢teeeueeancens 1
16 C 17457 FENDER- RH., ,.,..000evuceee 1
17 C 17491 LEVER - shift .........0.00.. 1
18 195- 2029 WASHER - 7/16" x 1-1/4" 1
19 C 17216 SPRING - shift lever ...... 1
20 C 17066 WASHER - cupped .o .. 1
21 131- 178 NUT - lock 3/8" NC hex 1
22 113- 257 BOLT - 3/8" x 2-1/2" N 1

Printed in U,S.A. April 1972



30




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 31

FRONT AXLE AND STEERING GEAR

REF. PART NO, DESCRIPTION REQ'D
1 C 17296 AXLE - front ........ s e s e canan I |
2 C 17399 SPINDLE « LH., ...t seesvennee. S |
3 C 17398 SPINDLE-RH, ..c.ciivennssrssoncssnsncasanas 1
4 126- 32 KEY - 1/4" x1-1/4" woodruff . .....ceeevoeosessees 1
5 C 17407 ARM - upper spindle et et esases st esenerssnseness 1
6 113- 417 BOLT - 1/2" x1-3/4"NChex «...... ceceresresssas 4
7 192- 23 LOCKWASHER = 1/2" ... seenns tecercacsscncanses 4
8 195- 536 WASHER - 9/16" ...t tivenseossnnossosevanoanas 1
9 C 17684 WASHER -thrust .......c000... ceerteceans sreses 4
10 A 59939 RING - retaining e s e s esssecesssssscessesasssens 1
11 C 12888 BUSHING - spindle  «..eveesencncrvecsesonsassses 4
12 C 18248 SPACER - bearing ........ S e ecerecaceanaas cesee 2
13 219- 17 FITTING - lube e s et es it cecscasann . 4
14 C 13106 COVER -lubefitting .....0vvierrreeencscnnnanonas 4
15 C 17401 TIEROD  ....... s cesececnenoens “e oo ecencen O |
16 C 17402 ROD - drag link e et et r e ettt e ceesaes 1
17 C 17404 BALL JOINT - R.H, thread .... NN+ *rresssseossase 2
18 C 11501 BALL JOINT - L.H, thread ... Neve o 0o osae ceseneas 2
19 129- 127 NUT - 5/8" NF hex e s essesasasasasa. B
20 192- 25 LOCKWASHER - 5/8" ... Q ....... i seees 4
21 129- 327 NUT - 5/8" NF hex L.H, hre@...... ........... ces 2
22 C 18014 WHEEL - steering .. ¢ e s e s e e et B |
23 C 12975 WASHER - 5/8" . . - oo v v mvee v R 1
24 131- 356 NUT-lockB/B"NCh@.............. ........ S {
25 C 18016 CAP - steering whé€l~H v o i v v e e e e v v et ereressnnsss 1
26 C 15096 BUSHING - flang€{d 7N+ v v v e e e v nnas s e eenseoeene .o 1
27 126~ 16 KEY -~ woodruff 0N\ o s e s s as st oeevavesesesnsesscee 2
28 C 17572 SHAFT - ste®IHZ)) « o v v e e v o u c e cesaseseecanans oo 1
29 C 17703 JOINT - u e s ee e et O |
30 178~ 860 SETSC B X B/B" e aeteree e aaaas 2
31 C 17255 BE! i G ee s ecesesesnansaann B |
32 C 17570 P TEering 4 i it it vt it s s s et a sttt sanne 1
33 129- 105 2"NCheX tevevnonseans |
34 C 17252 -steering .. .. i e e e e et csecensssaneanan 1
35 C 17256 ING - thrust, universal .....¢i0cotevvesvseesa 1
36 C 17257 ARING - thrust . ...cceveeeensaas B |
317 C 175 WASHER - 3/4", universal ..... et e . 1
38 O B RING - retaining, universal .....cceeesosesesessass 1
39 195- WASHER - 1/2" ........ s esee e et es e ea e .1
40 A((C3 RING - retaining . ... vveevenen S esessaseseacenas 1

Printed in U.S.A, April 1972






CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 33

BRAKE ASSEMBLY

REF, PART NO, DESCRIPTION REQ'D
1 C 18026 PEDAL -brake ......ccceoeceoancccoses P |
2 C 18029 BRACKET -5addle .. .eeecooceoesoscocnssonssse eee 2
3 113- 206 BOLT - 3/8" X 3/4" NCHEX «seeevevoonnanssonnnene 4
4 131- 178 NUT - 10ock 3/8" NCheX .seveconevescanse ssesesesace 4
5 138- 92 PIN - roll 3/16" X 3/4" 4ot vt veeecentoncancoannonns 1
6 C 18105 LOCK - prake et s e s ses e s s s s sesssasssassesesnsas 1
7 C 17541 SPRING - brake lock e e et e ecescoecncocscssccocnsses . 1
8 113- 5 BOLT - 1/4" X 1-1/2" NChEX «eoeeesosoneraceeeeans 1
9 131- 1102 NUT -1/4"NCheX cusessccecansanas erseesvernes 1
10 C 18278 SPRING -brake retUrnn o « o ¢ s s s s c s s s s asaooooencosas 1
11 C 14946 ROD - brake e |
12 213- 4 CLEVIS i ittt tececoassossnsssscsscscssasosannass 1
13 141~ 4 PIN -« CleviS et et et ececessscascoeosscscocencense 1
14 132- 310 PIN - cotter 1/8" X 1" v eueeesenosasasossncsannasse .o 3
15 C 14187 BAND - Drak€  « e e s cosososeoscsssssoscsncscscssscs 1
16 C 13526 PIN-cleviS 4ot v eoetrtoeceessvesesstsccosnscssecsncs 2
17 C 18305 ARM - actuator eevessesenessa d(tN\\eeerecsecernene 1
18 138- 77 PIN - roll 5/32" X 1" 4eveennns N Yo oo eecsneneee 1
19 C 18306 BRACKET - pivot e e e P |
20 113- 412 BOLT - 1/2" x 1- 3/4" NC hex @ .............. ee 2
21 192- 23 LOCKWASHER - 1/2" ... @ .................. 2
22 129- 105 NUT - 1/2" NC hex "'%& ...... e B
FRONT AN[@R WHEELS
1 C 10316 WHEEL - re @oncooa-oaoaonaoone.ooo . « 2
2 A 30064 BOLTQr s o s o s cs e 6o e e oo 0 e s o0 0 eeecosan 12
3 C 18299 CAP A o ee s o000 w0 e shooccssessas 2
4 132- 49 t /8”x1 1/8" cooveccoossaonnans ccesocoe 2
5 25- 1312 astle 3/4" NChex ¢ceeecesscs cescocaoseces 2
6 C 10822 -retaining oo sceeno oo v s csecoseosesssss 2
7 D 29266 Zbearing «++-cvocorococcoacososno cesceravea 4
8 T 27809 AL - bearing « « e e o6 060000 e 6 e e s o000 eecnesenes 2
9 C 18301 UT-stud wheel front . e )
10 C 19 % HUB Assembly, includes cup and Studs + v nvvonns coeoan 2
11 D 2986 CUP-Dbearing ¢+ s e s s 00090 ces et eaans cesssnoes 2
12 C STUD - Wheel e cocceocesoecoonoosecans cscossocens D
13 C 8 WHEEL - front s ¢ e s ¢ ¢ s 4 6 0 o s o6 6086000000000 00nes 2

Printed in U.S. A, May 1974



34




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 385

BUCKET AND ARM ASSEMBLY

REF. PART NO, DESCRIPTION REQ'D
1 Cc 17311 ARM ASSEMBLY - bucket lift ....... t e e e e 1
2 C 17322 ARM - bucket ...i.iiuvinnenennnn tr e e et 1
3 219- 20 FITTING - JUDE o e v e v v ennvonvennunnennasenas A
4 C 18249 LINK - bucket cvlinder «.ucccvvensess tesecaocan cees 2
5 C 17328 BUCKET ASSEMBLY' -102ader .«..ooe..... ce ettt 1
6 C 17337 ROD - arm assembly mounting «...uveveen... ceeasa |
7 C 17987 COLLAR ...iiicvnennennns cet st e it e cee 2
8 C 17338 PIN - cylinder mounting «............ t ettt eeeeaaaa 2
9 138- 2005 PIN - spiral 1/4" X 1" & iv vttt nnneneeenenenn. veeees D
10 C 17334 PIN - bucket mounting, 3-5/16" L., ..... Cr et i et 2
11 C 17335 PIN -4-15/16" +.vuvuevun.. ee

12 C 17336 PIN - 4-3/4" ittt e ettt e,
13  195- 549 WASHER ~ 13/16" + i ittt iniennnnnnnss

14 A 33531 RING - retaining .......

15 C 18145 BUSHING - oilite ...........

16 195- 533 WASHER - 1-1/16" . .¢evveenen..

17 132- 71 PIN - cotter 5/32" x1-3/8"

Printed in U,S.A. April 1972



)
I
!
I
[
|
!
!
1
|
|
I
|
|
I

/




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 37

TRANSMISSION AND FINAL DRIVE

REF, PART NO, DESCRIPTION REQ'D
1 C 13770 CASE -~ transmission ++ e« c s e c et eeosooaceoes serseee 1
2 C 12713 BEARING - flanged 4 6 06 88 4 66 e u 0 s e 0eee e s aaesens 2
3 C 16744 BEARING - flanged «« s+ ccoea- e st e e e a e 2
4 D 31945 SEAL - axle c s s e e ens st eane s e e e s s e s e s e P |
5 C 13241 BEARING - sleeve e e s s e s e e s s e s s e e et ene 1
6 C 13385 BEARING - Sleeve e cec e e veconeass B |
7 221- 4 PLUG - filler and drain 1/2" « e e oo v e et e ennnoenna. cee 2
8 C 13266 SEAL - shift rod e s s e s s e s s s s e s E e s e e e 1
g C 13211 BEARING = £OlIET o oo o e oo oo enosonsass T |
10 C 12923 CAP - shift rod e e s e s e as e s e e s e s asse s eececenen 1
11 C 12722 SHAFT - axle, short RH, «.... 1
12 C 12721 SHAFT - axle, long LH, ««..... . 1
13 C 13197 COVER - transmission <+ e e e cececesnnnesanesen 1
14 138- 319 PIN - roll 3/16" x1-1/2" e e as 1
15 B 52144 RING - retainer, axle +-eocccccacana.. . 2
16 126- 128 KEY - woodruff, brake idler « « -« «-+ s eecccccec.. 1
17 C 13196 GASKET - transmission cover. « - 1
18 A 50096 BREATHER - transmission « ... 1
19 192- 19 LOCKWASHER - 1/4"  +.... . 6
20 113- 3 BOLT - 1/4" x 3/4" NC hex ceseresesrsresass B
21 C 12725 FORK - shift  « ¢« o« ope o @ ........ et e e eseaan .1
22 C 16339 ROD - gear shift - .......... .......... ee 1
23 C 14168 RING - retaining ..X ....... s s reesesss e 2
24 C 14644 GEAR - cluster input \k %\ « ¢ oo oo e ceese e [ |
25 C 12551 GEAR - high 41 tog t e s e cans e aen s e es s ac e e s 1
26 C 12552 GEAR - low 55 t e |
27 C 16295 KIT - diff, cas des Ref. 34 &35) s v eerececceaanns .1
28 C 13261 BRAKE DR 755 ce e 1
29% ial pinion (order two of

30) ..., Ceeeeeeaa Ceeeeaa .2
30* ereitial (order two of each
31 C 12559 ENER”~ pinion thrust e s s eaessessesescssanaas 2
32 C 125690 differential cross . ....ceeitincn ot nncnssaa 1
33 R 17820 - differential cross 102k . ...ttt et e a e naens 1
34 c 12561 @ REW - 3/8" x4-3/4" NC heX CAp v v vevueennnn. e 4
35 13 NUT - 10cKk 3/8" NCheX v veresesenssessssnnsass 4
36 c % WASHER - differential ... .......o.o.e... Ceeeeeeae. 2
37 C WASHER - spacer ...... et s e s cste s eseean e+... UAR
38 C GEAR -brakeidler ,..4.c0t0evvosvesnssesscscense 1
39 C 22 RING - retainer, brakeidler ........0veveeenncs ceee 1
40  113- 424 BOLT -1/2"x 1" NC hex (transaxle mountmg) e e e 6
41 192- 23 LOCKWASHER - 1/2" @i eeneeenns e s s eessscasees 6
* Must be serviced in sets of four using two C12558 Pinion Gears and two

C12557 Differential Gears,

Printed in U,S,A, April 1972



38




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 39

HYDRAULIC SYSTEM 644

REF. PART NO. DESCRIPTION REQ'D
1 C 15335 SUPPORT - PUMP  + e ovvenvessoosoasnccnasnnenns 1
2 114- 200 BOLT - 3/8" x 1" NF hex e tesennacsecncecncenss 2
3 113- 207 BOLT -~ 3/8"X1"NCheX .+.veveeecensvannssoanscss 4
4 192- 21 LOCKWASHER - 3/8" .. eeeeevossnrsncanscessss .. B
5 C 17298 COUPLING - PUIIP  « s oo vvvoenoocecascasnansssnas 1
6 C 15481 PUMP - hydraulic (repairs page 53) < .cesevssoscecns . 1
7 C 17354 KEY - SqQuare ....... s e essescessanaenes 1
8 218~ 5066 FITTING - pump out (includes 218-5006 "O"~ ring) ..... 1
9 C 18167 TUBE -pumptovalve . .c.eveeronnccccsooocsasas 1
10 C 18321 FITTING - hydraulic (includes 218-5007 "O" - TINE) o es s 5
11 C 18159 TUBE - valve to motOr, UPPer . . e csessaorsocecosacss 1
12 C 18160 TUBE - valve to motor, Iower ., .. ..ccceceececcsscsas 1
13  218- 5065 FITTING - hydraulic (includes 218-5007 "O" - TiNG) 4 v s e v ne 2
14 C 18162 TUBE - valvetotee ......... et eeasesresesesas . 1
15 218~ 596 TEE - 1-1/16" « i iteavsnsnoannneas B, 1
16 C 18163 TUBE - heat exchanger to t€€  + v e s oo esoas s v o acas 1
17 C 14619 HOSE -4" .....c.c.. g (6 . 2

18 C 14245 HOSE - 3"  wu.o.
19 C 14195 EXCHANGER - heat .. ....

20 214- 8 CLAMP - hOS€ « vvvnnnn.
21 C 18289 @

TUBE - pump suction ., ..\ 7o cee e
as e s ee s raec e .
fged 12 pte o v.o ... ceeaa
lat head machine ........

22 A 30095 SEAL - hydraulic moto
23 166- 86 SCREW - 1/2" x1-1/4"
24 171- 247 SCREW - 5/16" x 1-1/|

= e = bk DO DO WS D

25 131- 351 NUT - lock 5/16" e s e ases et s e s e eaeee e
26 C 14655 MOTOR - hydrad& e (repairs page 55) ..veeesssene
27 NSS VALVE - hydrauiipicontrol (repairs page 49) order C 21557 kit
28 C 18117 RESERVOIR @ .................
29 218- 5353 FITTING - @ &-bucket (includes 218-5006 "O" - rings) ...
30 C 18161 TUBE - pagk aA tee ..o ieean . .o

Printed in U.S.A, May 1974



40




- CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 41

HYDRAULIC SYSTEM 646

REF, PART NO, DESCRIPTION REQ'D
1 C 18064 SUPPORT - PUMP  « e s s coaoonnnsssonsssns A |
2 114- 200 BOLT - 3/8"x1"NFhex ...... v e e ceeieseas 2
3 113- 209 BOLT - 3/8" x 1-1/2" NC hex .
4 192- 21 LOCKWASHER - 3/8" ..o cececes ce et e e eeseas B
5 C 18235 COUPLING - PUIIP s s s cooasesssonsssossocnsconee 1
6 C 17894 PUMP - hydraulic (repairs page 53) ..... R |
7 T 27067 KEY - square t e s e es s e e nn 1
8 218- 5107 FITTING - 90° pump out (includes 218-5007 "O"" - ring) ..... 1
9 C 18167 TUBE - pump to valve . ..cvevencees cesessenecanne .o 1
10 C 18321 FITTING - hydraulic (includes 218-5007 "O" - ring) cecnaevoe D
11 C 18159 TUBE - valve t0 motOr, UPPET s o s e o cocesa o asonnsce 1
12 C 18160 TUBE - valve to motor, Iower . ....ccecececccccvcsne 1
13 218- 5065 FITTING - hydraulic (includes 218-5007 "O" -ring) « v .o ese. 1
14 C 18162 TUBE - valvetotee +.ieesecesarsoccccacsanrsscsne 1
15 218- 596 TEE =1-1/16" 4o i e v e envosossovascassssssanacncss 1
16 C 18177 TUBE - heat exchanger tOte€ « v v e e v v s ovesscssrsnsee 1
17 C 14619 HOSE - 4" . iiiveeassoascsns e eeennnessasen 2
18 C 14245 HOSE - 3" it eecasns M esesceacsesess 1
19 C 14195 EXCHANGER - heat ereo s D |
20 214- 8 CLAMP-hose .e¢ceoe.-. . 6
21 C 18180 TUBE - pump suction . O, ciessenascnsesnves 1
22 A 30095 SEAL - hydraulic moto as P
23 166- 86 SCREW - 1/2" x1-1/4" fged 12 pts sovencecacnnss 4
24 171- 247 SCREW - 5/16" x 1-1/4™N®) flat head machine ...cev0eee- 2
25 131- 351 NUT - 102k 5/16" NCThEE « « v c s s s s ascsccnasocccccs 2
26 C 14655 MOTOR-hydrae(repairs PAEE B5) eaesconsasans 1
27 NSS VALVE - hyd jencontrol (repairs page 49) order C 21557 kit 1
28 C 18117 RESERVO @. ..... s et e O |
29  218- 5008 FITTING - Suction (includes 218-"0" - ring) <o eve.- 1
30 C 17622 SPAG support [ PP
31 218- 5353 F €, bucket ( includes 218-5006 "O" - ring) .... 1
32 C 18161 T cket valve tOtee o+ o e e cvsssocccsas v 1

Printed in U,S,A. May 1974



42

- — e = —— - —— —— —
———




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

EF. PART NO,

C 17714
113- 122
131- 173
218- 5066
C 18175
218- 5351
C 18170
C 18171
218- 533
218- 455
C 18164
C 18156
C 18304
187- 1036
218~ 5243
C 18295
C 18169
C 18176
C 18168
C 18174
C 18166
C 18157
C 18165
C 18158
218- 1254
218- 443
214- 262
214- 260
C 18172
C 18173
218- 1255
C 18179
C 11527
C 11528

Printed in U.S.A,

DESCRIPTION
PIN - Cylinder mOunting ............... R
BOLT - 5/16" x 1-1/2'" NC hex =+« -+ - ceennn “ee

NUT - lock 5/18" eseecesscesosssssen
FITTING - hydraulic (includes 218-5006 "O" ~ ring)
TUBE - valve to bucket valve ==« -+ -

HYDRAULIC SYSTEM-BUCKET CONTROL

FITTING - hydraulic, bucket valve (includes 218-5005 "O" - ring)

TUBE - bucket valve to left bulkhead

TUBE - bucket valve to right bulkhead
FITTING - 45°, bucket cylinder
FITTING - straight, bucket cylinder
TUBE - bucket cylinder
HOSE - bucket, cylinder
CLIP - hose tube mounting
SCREW - clip mounting L
TEE - bucket valve, (includes 218-5005 "O" - ring) .
FITTING - special 45° (includes 218-5005 "O'" - ring)

© 4 5 8 8 s 8 8 2 s 0 8 s e e

e s 4 B s 8 s s e s 2.

TUBE - bucket valve to right front b d *s*evc--
TUBE - bucket valve to left front bulkhead”y =-+=----"
TUBE - bucket valve to right rea ead e

TUBE - bucket valve to left fr ead e
HOSE TUBE - left rear tolift @cylinder, rod end -
HOSE TUBE - right rea ift 1 cylinder, rod end

HOSE TUBE - right fro arm cylinder, foot end
HOSE TUBE - left fro1 arm cylinder, foot end
NUT - jam 9/16"

FITTING - lift ar; der .......000000 ceeos
CLAMP B€ s ces e e
CLAMP A C e s e st res e s
HOSE TUB Ket cylinder, top left  ..... “ e

\gket cylinder, top right ce s e

dcket control (repairs page 49) ........
- lift arm (repairs page 55) . ..oos s .
ER - bucket (repairs page 55)

May 1974

43






CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 485

DIRECTION CONTROL

REF. PART NO. DESCRIPTION REQ'D
1 C 17555 ARM -control .. .....ecevvcenncacennns ch e 1
2 C 17569 LEVER - direction control e e e ensacesosns ceeesane e 1
3 C 16898 FOLLOWER -cam  ,...... t e e st assreeesesasnssne 1
4 132- 320 PIN - cotter 3/32" X 3/4" . ... eeeenncncncns Ceeeeen 1
5 195- 520 WASHER - 5/16" | ., ..t eeacoacssnnsnns ceeeen 1
6 C 18310 PEDAL - motion control ,...... teecesaseesenens oo 1
7 C 17553 ROD - pedalcontrol ,,.......ccc0... Ceeennsee s . 1
8 129- 102 NUT - lock 5/16" NChex ,.......000. Gt e e e 1
9 C 18271 SPRING - pedal return.  ,, .4 eeeeceoecssaanecs A |
10 C 17551 DISC - friction ,,......... et e et e eeaseea e 1
11 C 12127 BUSHING - nylon | . ....ceceeevccosccancesns AU |
12 C 18391 WASHER - spring ., ,...coceeeeen it essesereceeen 1
13 195- 541 WASHER - 5/8" . ......... e teseeessesenaceeans 3
14 129- 145 NUT - 1/2" NC hex t e sessnsecencecnecanes caaeess 2
15 C 17552 BRACKET -valvecontrol .......cc00000004 ceeeseeane 1
16 C 18012 BRACKET - gUide ... veeewosooceoascnonancnsacas 1
17  113- 103 BOLT - 5/16" x 1" NChex ...... N e eeeaes 2
18 131- 176 NUT - 5/16" NChex ...... DY /@ \ N\ SR . 2
19 C 17557 ROD -valvecontrol ,,.....c 00 ee coscesassnsacsss 1
20 195- 102 WASHER e e e e @ ........ 1
21 C 16683  BALLJOINT ...... - @ 200NN 1
22 129- 102 NUT - 5/16" NC hex NT ... Cieesseesaeees 2
23 131- 176 NUT - lock 5/16" NC he O e 1
24 A 37247 KNOB - control lever Ve e e s s ececcnsen ceesases ee 1
25 C 12093 BUSHING - fHP 1oK 7NN e e e et et evnennns Gt e e 1
26 132- 46 PIN - cotter 1/8" %... 1

Printed in U.S.A. May 1974



—




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 47

BUCKET CONTROLS

REF. PART NO. DESCRIPTION REQ'D
1 C 17594 BRACKET - pPivOt 4 ¢ cvvssovececssanasssncsssssss 1
2 C 16714 BUSHING - pivot bracket «eeecessescscecsssseensss 1
3 C 17596 LEVER - bucket control e |
4 A 37247 KNOB - lever, bucket control «eeecececeacrecacecose 1
5 195- 533 WASHER - 1/2"  titevsnsseecnesoans R |
6 132- 321 PIN - cotter 1/8" x1" ...... Checesessracecesaonan 1
7 C 17587 LINK - valve 4" e et e ss s s e e O |
8 C 17588 LINK - valve 3-3/4" ¢ .eveeeccaans R |
9 195- 521 WASHER - 5/16" c e ceces s ss s s s s s as e eeues eieas 2
10 132- 320 PIN - cotter 3/32" X 3/4" ceeesnceccccnnsaoscssnsses 2
11 C 12932 PIN i e e vonuonoenncsnscsecsssasnsnssssnsases 2
12 C 18845 RETAINER ....cccc0 e t et eenerearaseasseseanes 2
HYDRAULIC RESERVOIR MOUNTING
1 C 18000 SUPPORT - reservoir R.H. (644) @... 1
1 C 18001 SUPPORT - reservoir L.H, (64 1
2 C 181256 SUPPORT - reservoir R,H. (6@ e |
3 C 18126 SUPPORT - reservoir (6460—".